
PERFORMANCE EVALUATION OF  FULL SCALE UASB 

REACTOR IN TREATING SEWAGE UNDER 

PSYCHROPHILIC CONDITIONS           

A Thesis 

Submitted in partial fulfillment of the requirements for the award of the 

degree of 

MASTER OF TECHNOLOGY 

IN  

CIVIL ENGINEERING 

With specialization in 

ENVIRONMENTAL ENGINEERING 

Under the supervision of 

Prof. Veeresh Gali 

By 

Manisha Thakur 

142753 

to 

 

JAYPEE UNIVERSITY OF INFORMATION TECHNOLOGY 

WAKNAGHAT SOLAN – 173 234  

HIMACHAL PRADESH, INDIA 

June, 2016 



CERTIFICATE 

This is to certify that the work which is being presented in the project title 

PERFORMANCE EVALUATION OF  FULL SCALE UASB REACTOR IN 

TREATING SEWAGE UNDER PSYCHROPHILIC CONDITIONS in partial fulfillment 
[...]
Figure 4.3 Volatile solids variation at inlet and outlet of UASB reactor      30 

Figure 4.4 COD variations at inlet and outlet of UASB reactor      31 

Figure 4.5 BOD variations at inlet and outlet of UASB reactor      33 

Figure 4.6 Total cumulative biogas production from different F/M ratios 

(0.1-4) at 19ºC 

     35 

Figure 4.7 Net cumulative gas production from different F/M ratios (0.1-4) 

at 19ºC 

     35 

Figure 4.8 Cumulative Methane production from different F/M ratios (0.1-4) 

at 19ºC 

     36 

Figure 4.9 Temperature variation for BMP - 31 day      36 

Figure 4.10 Total cumulative biogass production from different F/M ratios 

(0.1-4) at ambient temperature  

     37 

Figure 4.11 Net cumulativegas production from different F/M ratios (0.1-4) 

at ambient temperature  

     37 

Figure 4.12 Cumulative Methane production from different F/M ratios (0.1-4) 

at ambient temperature  

     37 

Figure 4.13 Total cumulative gas production from different F/M ratios (0.5-2)  

for first set of experiment  

     41 

Figure 4.14 Net cumulative gas production from different F/M ratios (0.5-2)  

 for first set of experiment  

     41 



xii 
 

Figure 4.15  Cumulative Methane gas production from different F/M ratios 

(0.5-2) for first set of experiment  

     42 

Figure 4.16 Total cumulative gas production from different F/M ratios (0.5-2)  

for second set of experiment  

     42 

Figure 4.17 Net cumulative gas production from different F/M ratios (0.5-2)  

 for second set of experiment  

     42 

Figure 4.18 Cumulative Methane gas production from different F/M ratios 

(0.5-2) for second set of experiment  

     43 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



xiii 
 

LIST OF PLATES 

Plate No. Title  Page 

   No.      

Plate 1.1 Map of Shimla district       4 

Plate 1.2 Location of Lalpani Sewage Treatment Plant       5 

Plate 1.3 Inlet Channel         8 

Plate 1.4 Screen Channel         8 

Plate 1.5 Grit Channel         8 

Plate 1.6 UASB Reactor         8 

Plate 1.7 Aeration Tank         8 

Plate 1.8 Secondary Clarifier         8  

Plate 1.9 Full scale UASB reactor located in Lalpani STP        11 

Plate 3.1 Grab sampling of domestic wastewater from Lalpani STP.        18 

Plate 3.2 Digital pH Meter        19 

Plate 3.3 Alkalinity Test Set-up        19 

Plate 3.4 Indicator and Reagent        19 

Plate 3.5 BOD Bottles        20 

Plate 3.6 Digital DO Meter        20 

Plate 3.7 Incubator        20 

Plate 3.8 Digester         21 

Plate 3.9 Standard Potassium dichromate        21 

Plate 3.10 Ferroin Indicator        21 

Plate 3.11 Oven         22 

Plate 3.12 Desiccator         22 

Plate 3.13 Analytical Balance        22 

Plate 3.14 Muffle Furnace        22 

Plate 3.15 Crucible        22 

Plate 3.16 BMP bottles         25 

Plate 3.17 SMA bottles        25 

 

 



1 
 

CHAPTER 1 

INTRODUCTION 

Anaerobic treatment technology has been widely used in developing countries for last two 

decades. Introduction of unconventional bioreactors i.e., anaerobic fixed bed, anaerobic 

fluidized bed and Upflow Anaerobic Sludge Blanket reactors has contributed to great success 

in the development of anaerobic wastewater technology (Uemura et al., 2000). Even though 

the performance of anaerobic technology in treatment of different types of industrial 

wastewater is satisfactory, but is still facing challenges in its applicability to lower strength 

wastewaters i.e., sewage and domestic wastewater (Van Der Last and Lettinga, 1992;  

Uemura et al., 2000).There are different treatment technologies which are adopted for the 

treatment of sewage in India, which includes Activated Sludge Process (ASP), Upflow 

Anaerobic Sludge Blanket (UASB), Oxidation Pond (OP) and advanced technologies like 

Sequencing batch reactor (SBR), Membrane bioreactor (MBR). Anaerobic sewage treatment 

is more suitable at mesophilic temperature conditions (>20ºC) because of high production of 

energy in the form of methane. However, treatment of sewage at psychrophilic temperature 

conditions (<20º) is facing challenges. 

UASB reactor is an anaerobic biological reactor used to treat all types of high-strength 

wastewater (e.g. agro-industrial waste, pharmaceutical waste, textile waste, etc.) or as 

decentralized treatment systems for domestic wastewaters (e.g. domestic sewage). It was 

developed by Lettinga in Netherlands in 1970. Since then UASB reactor has been studied 

worldwide in a number of pilot and full scale systems. The UASB technology has been 

extensively employed for low strength wastewater treatment in India. In India 47 UASB 

based STPs are in operation and about 4 UASB based STPs are under construction and 

commissioning phase (CPCB, MoEF, 2015). The Government of India initiated the Yamuna 

Action Plan (YAP) in 1993 for conservation of river Yamuna under which 16 UASB STPs 

were commissioned (Khalil et al., 2008; Sato et al., 2006). Location of STPs in YAP with 

treatment capacities is shown in Figure 1.1. Earlier, UASB plants were provided with post-

treatment unit, i.e., polishing ponds, but now new options are being surveyed to meet the 

stringent regulations (Khalil et al., 2008). 

Previous studies on the performance of UASB reactors had revealed that at low temperatures 

(5-20ºC), hydrolysis of entrapped solids which agglomerate in the sludge bed when high 

loading rates are applied, is the reason which limit the process (Zeeman et al., 1999). 



2 
 

Accumulation of solids will require a regular sludge discharge. That being so, there will be 

increase in excess sludge retention time (SRT) and concurrently less stabilized sludge bed 

with a low specific methanogenic activity (SMA) which will result in poor soluble COD 

removal (Mahmoud 2008). 

 

 

Figure 1.1: Location of STPs with Treatment Capacities [Source: Sato et al., 2006] 

 

Biochemical methane potential (BMP) is one of the most common parameters for assessing 

the biodegradability of waste. It has become an interesting tool for waste characterization to 

determine the potential of its methane production (1 methane/g COD removed) (Angelidaki et 

al., 2009; Kaosal et al., 2012). BMP tests are widely applied to figure out the information 

about the methanogenesis of specific substrates and provide results which are necessary to 

calibrate and validate mathematical models. It is a simple and cost effective procedure which 

is carried out under anaerobic conditions in bench scale to determine the amount of biogas 

produced per gram of volatile solids (VS) present in substrates (Hussain et al., 2015).  

 

    
                           (  )

             
 

 



3 
 

Specific methanogenic activity (SMA) evaluates the methane producing capability of sludge 

by using specific substrate (Hussain et al., 2013). SMA also determines the methanogenic and 

relative microorganism’s levels for anaerobic sludge under different operating conditions 

(Javed et al., 1999). It is performed under anaerobic conditions in bench scale and in batch 

process. The SMA is obtained by representing methane production (in g COD) against time 

and divided by g VSS added (Hussain et al., 2015). The experimental set up for BMP and 

SMA test is shown in Figure 1.2. 

 

    
                 (        )

      (     )
 

 

 

Figure 1.2: BMP and SMA Experimental Set up  

 



4 
 

1.1 STUDY AREA 

1.1.1 General 

Shimla is the capital city of Himachal Pradesh. It lies on a ridge and is spread on its seven 

spurs. The city length is app. 9.2 km. The city is an 18 sq. km mountainous region whose 

elevation from the sea level is 7866.10 ft. or 2397.59 meters. It lies in the south-western 

ranges of the Himalayas at 31.61ºN 77.10ºE.  The top of Jakhoo Hill is the highest point of 

Shimla which is about 8051 ft. or 2454 meters. The nearest water body is the Sutlej River 

which is 21 km away from the city.  Map of Shimla district is shown in Plate 1.1.  

 

 

Plate 1.1: Map of Shimla district [Source: http://hpshimla.nic.in/sml_hist.htm] 

 

1.1.2 Climate 

The winter temperature in Shimla varies from 18ºC to - 4ºC and in summer from 32ºC to 6ºC. 

The city receives the monsoon during the months of July to September with annual average 

rainfall of about 150mm. 

1.1.3 Demographics 

As per provisional data of 2011 census Shimla urban agglomeration had a population of 

171,817. 

http://hpshimla.nic.in/sml_hist.htm


5 
 

1.2 SEWERAGE SYSTEM 

Shimla Municipal area has a well-planned underground sewerage system and is properly 

maintained by I&PH department. The first sewerage network in the Shimla city was laid in 

the year 1880 to serve 18000 populations. In year 2005, under the assistance from OPEC and 

state funding, a new sewerage system network was designed and implemented to cater the 

demand for 2031 year in Shimla. 

1.2.1 Sewage Treatment Plants 

I&PH have constructed 6 STPs with total capacity of 35.63 MLD through OPEC funding. 

I&PH have given operation and maintenance of these STPs on management contract. The 

details of treatment plants are presented in Table 1.1. 

 

Table 1.1: Details of Sewage Treatment Plants 

S.No Name Of Sewerage 

Treatment Plant 

Capacity (MLD) Technology 

Used 

1 Lalpani 19.35 UASB 

2 Sanjauli Malyana 4.44 
Extended 

Aeration System 
3 Dhalli 0.76 

4 Snowdown 1.35 

5 North Disposal 5.80 

6 Summer Hill 3.93 

              (Source: IPH report on 19.35 MLD STP at Lalpani) 

1.2.2 Lalpani Sewage Treatment Plant 

1.2.2.1 Location of STP 

Lalpani STP is located near Baragaon on Shogi bypass as shown in Plate 1.2.

 

Plate 1.2: Location of Lalpani Sewage Treatment Plant 



6 
 

1.2.2.2 Lalpani Sewerage Zones, Population and Sewage Quantity 

Lalpani sewerage zones cover different areas of Shimla town having different residential 

population. The contributory populations from various Water Supply zones are given in Table 

1.2. 

Table 1.2: Lalpani Sewerage Zones, Population and Sewage Quantity 

Sr. Water 

Supply 

Zones 

Density wise residential population 

High Medium Low Complex Govt. 

Est. 

Total 

1. Kasumpati 13,510 3,515 1,780 126 - 18,931 

2. Mansfield 15,498 912 - - - 16,410 

3. B.C.S 17,535 5,850 5,788 - - 29,173 

4. Sanjauli 24,320 372 - - - 24,692 

5. Ridge 4,632 23,160 - 3,010 7,720 38,522 

6. High Court - 36,253 - - - 36,253 

7. Chakkar - 4,095 439 2,573 - 7,107 

8. Kamna 

Devi 

- 984 1,200 - - 2,184 

9. Viceregal 

Lodge 

14,335 2,458 18,400 - - 35,193 

10. A.G. Office 17,072 6,789 11,733 - - 35,603 

 Total 1,06,902 84,397 39,340 5,709 7,720 2,44,06

8 

(Source: IPH report on 19.35 MLD STP at Lalpani) 



7 
 

1.2.2.3 Flow Calculations  

The wastewater generated is taken as 80% of the water supplied in the contributory area. The 

wastewater generated in the year 2031 & 2016 on the basis of the contributory population 

given in Table 1.2 is tabulated in Table 1.3. Population for year 2016 is 2/3 that of the year 

2013 and wastewater generated in 2016 is 19.35 MLD. 

 

Table 1.3: Wastewater generation in 2031 and 2016 

Sr. Population Population in 

2031 

Total water 

Demand in 

2031 

Wastewater generated 

 Type (nos.) (nos.) 2031 

(MLD) 

2016 

(MLD) 

1 Permanent 1,77,793 26.669 21.335 14.22 

2 Floating 66,275 6.627 5.302 3.53 

3 Others  3.361 2.689 1.793 

 Total 2,44,068 36.657 29.02 19.35 

(Source: IPH report on 19.35 MLD STP at Lalpani) 

1.3 TREATMENT PROCESS 

The treatment process at the Lalpani STP consists of different treatment unit i.e. Inlet 

Chamber (Plate 1.3), Screen Chamber (Plate 1.4), Grit Chamber (Plate 1.5), UASB Reactor 

(Plate 1.6), Extended Aeration Tank (Plate 1.7), Secondary Clarifier (Plate 1.8), Flash Mixer, 

Clariflocculator, Sludge Pumping Stations, Distribution Boxes, and Filter Press.  

 The inlet chamber receive raw sewage and pass it further to screen channel and grit channel 

where the floating matters are trapped and removed in screen channel and grit is removed in 

grit channel. This treatment is known as primary treatment. After primary treatment the 

screened sewage is treated biologically in UASB reactor followed by extended aeration 

process comprising of aeration tank and secondary settling tank. 

 During winter season due to fall in temperature the removal efficiency of extended aeration 

process is reduced and effluent from secondary settling tank is treated physico-chemically by 

adding alum in flash mixer and settling out the flocs in Clariflocculator. The sludge from 

UASB reactor and secondary settling tank is then dewatered using filter press for further 

disposal.  

 



8 
 

         

Plate 1.3: Inlet Channel                                                    Plate 1.4: Screen Channel 

 

          

Plate 1.5: Grit Channel                                                      Plate 1.6: UASB Reactor 

 

           

Plate 1.7: Aeration Tank                                                     Plate 1.8: Secondary Clarifier 

 

1.4 ANAEROBIC WASTEWATER TREATMENT 

Anaerobic process is a biological process carried out in the absence of oxygen for the 

stabilization of organic matter by conversion to methane and inorganic products such as 

carbon dioxide and ammonia. 

Organic materials + Nutrients                                  CH4 + CO2 + NH3 + Biomass 



9 
 

Anaerobic wastewater treatment (AWWT) such as the Anaerobic Filter (AF) and the Upflow 

Anaerobic Sludge Blanket (UASB) offers number of advantages in comparison with 

conventional aerobic treatment for wastewater. Benefits and drawbacks of AWWT are listed 

in Table 1.4. 

 

Table 1.4: Benefits and drawbacks of anaerobic wastewater treatment over conventional aerobic methods 

Benefits 1. Excess Sludge (stabilized) production is low. 

2. Energy is not required for aeration. 

3. Low nutrient requirements. 

4. Production of biogass (methane). 

5. Compounds like ammonia are conserved, which in specific cases 

might represent an important benefit. 

6. Process can handle high space loads. 

Drawbacks 1. Anaerobic bacteria are very susceptible to inhibition by large 

number of compounds. 

2. Slow start-up process if adapted seed sludge is not available. 

3. Anaerobic treatment depends on adequate post- treatment for proper 

removal of BOD, ammonia and nutrients. 

(Source: Lettinga et al., 1984) 

 

1.4.1 Anaerobic Microbial Degradation 

In anaerobic degradation four metabolic groups of bacteria are distinguished which are:  

(1) Hydrolytic bacteria which resolve polymers such as proteins and carbohydrates into 

monomers; (2) Fermentative bacteria which help in fermentation of these monomers into 

alcohols, acids, carbon dioxide, hydrogen and ammonia; (3) Acetogenic bacteria which 

convert higher volatile fatty acid and alcohols into acetic acid and hydrogen, and (4) 

Methanogenic bacteria which utilize methanol, acetate, hydrogen and carbon dioxide to 

produce methane (Lettinga et al., 1984). A schematic of reaction steps is outlined in Figure 

1.3. 

1.4.2 UASB Reactor 

Lettinga develop Upflow Anaerobic Sludge Blanket Reactor (UASB) in 1970s in the 

Netherlands. UASB is a suspended growth system and require a proper hydraulic and organic 

loading rate in order to facilitate the granulation which is also known as dense biomass 



10 
 

aggregation. The granules are bigger in size (1-3 mm diameter) and heavier, which made them 

to settle down and to retain within the reactor. The biomass concentration in the reactor may 

become as high as 50 g/L. Thus, even at a very low HRT of 4 hours very high Sludge 

Retention Time (SRT) can be achieved. At top of reactor three phase separation between gas-

liquid-solid takes place. Any biomass leaving the reaction zone is directly recirculates from 

settling zone. Figure 1.4 and Plate 1.9 shows a typical cross section of UASB reactor and full 

scale UASB reactor located in Lalpani STP.  

       

 

Figure 1.3: Anaerobic Digestion (Source: Biogas Technology for sustainable Second Generation Biofuel 

Production, 15-19 August 2011) 



11 
 

 

Figure 1.4: Sectional View of UASB Reactor [Sato et al., (2006)] 
 

 

 

 

Plate 1.9: Full Scale UASBR located in Lalpani STP 



12 
 

CHAPTER 2 

LITERATURE REVIEW 

Great success in development of anaerobic wastewater treatment has provided various 

methods for the treatment of sewage. One of the most extensively and successfully used 

anaerobic system is UASB. Its suitability to lower-strength wastewater at low temperature is a 

big upcoming challenge for anaerobic treatment. Therefore, several studies have been 

conducted for low-strength wastewater at low temperature in both pilot plant and full scale 

plant. 

2.1 STUDIES ON UASB PILOT PLANT 

Singh et al., (1998) analysed the probability involved in starting and operating UASB reactors 

with a municipal wastewater at a lower temperature of 20ºC. Study concluded that the UASB 

system could be a technically feasible alternative in the treatment of municipal wastewater in 

mild temperature region. A start-up period of more than 60 days would be required to achieve 

a steady condition (COD removal efficiency of about 80 to 85%). The feasibility of sewage 

treatment by an UASB reactor was also studied by Uemura et al., (2000) using actual sewage 

at a fixed HRT of 4.7h and at temperature in the range of 25-13ºC for six months. The result 

showed a satisfactory performance, achieving a total COD removal of 69.4% based on total 

influent and soluble effluent, on, average throughout the entire experiment. Above two studies 

have been done with inoculum sludge whereas Kalogo et al., (2001) investigate the dynamics 

of a self-inoculated UASB reactor treating sewage and  results showed  that after 22 weeks of 

operation at 29ºC with an HRT of 4h, the reactor removed total COD, soluble COD and SS up 

to 80%, 60%, and 90%. The results confirm that without inoculation, the operation of a UASB 

reactor on raw domestic sewage is feasible, yet with slow biological conversion. When high 

loaded reactors were applied, the produced sludge was not stabilised and needs further 

stabilization in a separate digester. Mahmoud et al., (2004) investigate anaerobic sewage 

treatment in a one-stage UASB reactor and a combined UASB-Digester system. The UASB 

digester system represent an efficient technology for anaerobic (pre) treatment of 15ºC 

sewage at operating the digester at 35ºC, i.e. it provides average removal efficiencies for 

CODt  ,CODss , CODcol and CODdis of 66%, 87%, 44% and 30%. Similarly Mahmoud (2008) 

studied the high strength sewage treatment one-stage UASB reactor in order to explain the 

influence of seasonal temperature fluctuations on the system performance over the first year 



13 
 

of performance without inoculation and for HRT of 10h. In addition, a UASB-digester system 

was incorporated at 35ºC.  As a result the performance was limited by the low temperature 

during winter time and the high strength and solids content. Khan et al., (2015) studied the 

long term performance of UASB reactor under controlled operation and maintenance at 

varying organic loads and investigate the sludge profile by validating the sludge blanket 

model. Study concluded that the performance of UASB reactor was shown to be very stable 

and robust, regardless of the temperature variation and the fluctuation in the influent 

characteristics. The removal of COD and BOD was not adversely affected during low 

temperature conditions since reactor was operated with well operation and maintenance. The 

effluent characteristics of pilot scale UASB reactor can be compared to that of properly 

operated and maintained full scale UASB reactors. The performance summary of pilot scale 

plants are presented in Table 2.1. 

2.2 STUDIES ON FULL SCALE UASB REACTOR 

Khan et al., (2011) investigate the aeration, hydraulic retention time (HRT), dissolved oxygen 

(DO), or oxygen transfer, on the quality of full scale UASB effluent. A 111 MLD sewage 